e
0,
R

\EN{-\'I;ERWOR KS

I N E E R S

REDWAY COMMUNITY SERVICES DISTRICT
DRAFT WATER AND WASTEWATER SYSTEMS CAPACITY ANALYSIS

Date: August 15", 2014 X2
Z
By: Rebecca Tabor, P.E. £ SN
2 SRRZ] ]
Reviewed By: Scott Buecker, P.E. ] NaiGrian %
Exp: 12-31-15
* *
\g
e Civiv &

OF cALO
Executive Summary

The Redway Community Services District (RCSD, or District) owns and operates water and wastewater
infrastructure serving the community of Redway, which has a total service population of approximately 1,250
persons, 675 residential connections and approximately 15 commercial connections. RCSD solicited Water
Works Engineers assistance in determining the capacity of its water and wastewater infrastructure, in order to
[...]
analyzed to develop the current average flows, peak flows, and resulting peaking factors. The results are shown
in Table 9 on the following page.

Water Works Engineers, LLC




REDWAY W&WW CAPACITY ANALYSES

8/15/2014, Page 12

Table 9. Current WWTF Flows and Peaking Factors

Flow Period Current Flow Peaking Factor
Average Dry Weather Flow (ADWF) 0.104 mgd NA
Annual Average Flow (AAF) 0.130 mgd 13
Peak Month Wet Weather Flow (PMWWF) 0.293 mgd 2.8
Peak Day Wet Weather Flow (PDWWF) 0.578 mgd 5.6
Peak Hourly Wet Weather Flow (PHWWF) 600 gpm' 8.3

'Estimate based on the 2015 design PHWWEF provided by SHN Consulting and by Operator Input. Currently there is no

hourly flow monitoring.

Wastewater influent five-day biochemical oxygen demand (BOD) and total suspended solids (TSS) are routinely
measured at the WWTF. The approximate average BODs and TSS are shown in Table 10.

Table 10. Typical BOD and TSS Ranges

Wastewater Quality Average (mg/L) Typical Range (mg/L)
Biochemical Oxygen Demand (BODs) 219 190 to 250
Total Suspended Solids (TSS) 206 175 to 235

Average BODs and TSS values were used to estimate the loading that currently occurs at average and peak flows

for the WWTF. The results are shown in
Table 11e 11.

Table 11. Current WWTF BOD and TSS Loads

Flow Period BOD Loading (Ib/day) | TSS Loading (Ib/day) J
Average Dry Weather Flow (ADWF) 191 175
Annual Average Flow (AAF) 238 217
 Peak Month Wet Weather Flow (PMWWF) 537 488
Peak Day Wet Weather Flow (PDWWF) 1,060 965
Peak Hourly Wet Weather Flow (PHWWF) 1,717 1,561

3.2. Permitting

The Regional Board adopted a permit for the Redway WWTF, effective September 1, 2011 through August 31,
2016 (NPDES No. CAD022781). The permit details Waste Discharge Requirements (WDRs) for both direct
discharge to the Eel River and to the Evaporation/Percolation Ponds. Table 12 lists the limits that are imposed
on the WWTF when discharging to the Eel River. There are additional limits when discharging to the Eel River
than when discharging to the Evaporation/Percolation Ponds, so the River discharge limitations were used for
gauging the capacity of the WWTF.

The WWTP does not currently have total nitrogen limit, but it is anticipated that the Regional Board will impose
a total nitrogen limit of 10 mg-N/L in the near future. Therefore, a total nitrogen limit of 10 mg-N/L was used to
analyze the future treatment capacity of the plant. Trace compounds such as carbon tetrachloride,
chlorodibromoethane, and dichlorobromomethane are not related to the facilities capacity, therefore they were
not considered in this report. The WWTF has been able to meet the limits for trace compounds to date.

Water Works Engineers, LLC



ReDWAY W&WW CAPACITY ANALYSES

8/15/2014, Page 13

Table 12. NPDES Permit No. CA0022781 Limits

Parameter Units Effluent Limitations

Average Average Maximum | Instantaneous | Instantaneous

Monthly Weekly Daily Minimum Maximum
Biochemical Oxygen mg/L 30 45 60 - -
Demand (5-day @ 20°C) | Ibs/day 48 71 95 - -
Total Suspended Solids mg/L 30 45 30 - -

Ibs/day 48 71 95 - -

pH std units - - - 6.5 8.5
Carbon Tetrachloride ug/L 0.25 - 0.50 - -
Chlorodibromomethane pg/L 0.40 - 0.80 - -
Dichlorobromomethane pg/L 0.56 - 1.1 . -
Chlorine, Total Residual mg/L 0.01 - 0.02 - -
Settleable Solids mL/L 0.1 - 0.2 - -
Total Coliform MPN/100 23 z 230 - -
Organisms mL

3.3. Redway Wastewater System Capacity Analysis

The Redway wastewater system consists of a collection system and the wastewater treatment facility. The
hydraulic and treatment capacities of the system were estimated using a combination of spreadsheets and

Biowin, a whole-plant and activated sludge modeling software from Envirosim.

3.3.1. Collection System

The District’s collection system incorporates both gravity sewer collection and five lift stations, two pipelines
underneath the South Fork of the Eel River, and one aerial crossing to connect the Eel River Conservation Camp
to the wastewater treatment plant (WWTP). Figure 8 was taken from the 1996 WWTP and Dogwood Lift Station
As-Built drawings and shows four of the lift stations. The Evergreen Lift Station, located at the intersection of
Redwood Ave and Evergreen Rd, is not shown.

Water Works Engineers, LLC




REDWAY W&WW CAPACITY ANALYSES 8/15/2014, Page 14

A [ __ WASTEWATER TREATMENT
o Sftf——— (CoWPLETE, tag) ELECTRICAL SYMBOLS
/ —||—. AT

e - Sl

= : g | B e
W ~///' X / /// R e

l
s
D
%

’/ - ./ r
/ ) L QOGWOOD LT STATION
/7 o e 7 (COMPLETE, )
y s = £ TRCAL ABBREVA
! - :
! < THO!
A -y
: y [ Bl
. -Coeeis
+ 3 oY
Ty / e Em e
I\I E:‘ LT PO
- . i
| B = \ T -
L
——
1 l‘ e s, = ¢
A 3 i \
I \
3 X
\ \ \ \ LY
\ \ o P < LIFT STAl
\ ] i :-—rnw: w
\ ~ ; : naew e -
i
’ ¥
5 — o .
- e -
S ~~
“ =3
~3

| %

Figure 8. Schematic Map of RCSD Collection System Lift Stations

All sewage generated within the District ultimately reaches the Dogwood primary lift station located at the
intersection of the Briceland-Thorne Road and Dogwood Lane. The Mill Lift Station pumps sewage directly to
the Dogwood Lift Station. The Evergreen, Orchard and Azalea Lift Stations pump sewage sequentially to the
Dogwood Lift Station.

Each intermediate lift station consists of a wet well with duplex, submersible grinder pumps, motors, controls,
and a propane fueled generator for backup power. Typically, a single pump can handle the average dry and wet
weather sewage flows, but both pumps may be required during peak wet weather periods. The Dogwood Lift
Station has four pumps, two low flow 275 gpm pumps and two high flow 600 gpm pumps. Typically, the low flow
pumps can handle the average dry and wet weather sewage flows, but during peak wet weather events one of
the high flow pumps will often be required.

A schematic flow diagram taken from the 1996 wastewater system improvements project (SHN, 1996) is
provided in Figure 9. The diagram shows the Orchard, Azalea and Dogwood Lift Stations, along with an overflow
that connects the Dogwood Lift Station wetwell at high level to an older terminal lift station, called the “Existing
Primary Lift Station”. The diagram also shows the 8” and 6” forcemains beneath the South Fork of the Eel
riverbed.

Water Works Engineers, LLC



REDWAY W&WW CAPACITY ANALYSES 8/15/2014, Page 15

Figure 9. Flow Schematic of RCSD’s Primary Lift Stations

The current design capacities for each station are listed in Table 13. The total firm capacity of the terminal
Dogwood Lift Station is 600 gpm, approximately equal to the estimated current peak instantaneous flow (600
gpm, See Table 9. However, this appears to be due to the control scheme in use at the pump station —at peak
inflow only one of the larger pumps is allowed to operate. The forcemain between the Dogwood Lift Station and
the WWTP is 8” diameter. This diameter forcemain could reasonably convey up to 1,200 gpm (velocity would be
7.7 ft/sec). If the older Primary Lift Station and its 6” forcemain are still serviceable, the two stations combined
could likely convey as much as 1,800 gpm with new pumps.

Water Works Engineers, LLC



REDWAY W&WW CAPACITY ANALYSES

8/15/2014, Page 16

Table 13. Lift Station Design Parameters

Parameter Value
Dogwood Lift Station

Number of Pumps 4- 2 High Flow, 2 Low Flow

Capacity-High Flow 600 gpm each

Capacity- Low Flow 275 gpm each
Evergreen Lift Station

Number of Pumps 2

Capacity 50 gpm each
Azalea Lift Station

Number of Pumps 2

Capacity 80 gpm each
Mill Road Lift Station

Number of Pumps 2

Capacity 40 gpm each
Azalea Lift Station

Number of Pumps 2

Capacity 75 gpm each

Further evaluation would be necessary to assess the capacity of the existing satellite stations to receive
substantial additional sewage from multiple new residential or commercial connections. It is recommended that
the District obtain a map and hydraulic model of the entire collection system, in order to develop specific
capacities at specific points of future connections to the collection system. For a collection system of the
District’s size, this would cost approximately $30,000.

3.3.2. Woastewater Treatment Plant Process Capacity

3.3.2.1. Preliminary Treatment

The only treatment process used at Redway WWTF prior to
secondary treatment is grinding of the raw wastewater. This is not
done on the WWTF grounds, but at the Dogwood Pump Station
using a JWCE Muffin Monster® pictured at right. In addition, there is
an overflow from this facility to the former Primary Pump Station.

3.3.2.2. Secondary Treatment Process

The secondary treatment process at the Redway WWTF consists of a 300,000 gallon (nominal capacity) single-
loop oxidation ditch, a 36-ft diameter secondary clarifier, and a RAS/WAS pump station. This system is operated
to maintain appropriate environments to grow and support heterotrophic and autotrophic bacteria for the
oxidation of biochemical oxyen demand and ammonia, respectively. Air is introduced into the mixed liquor by a
25 hp mechanical brush aerator, to maintain appropriate dissolved oxygen levels so that the bacterial
population can metabolize the BOD and oxidize ammaonia to nitrite and nitrate.

Water Works Engineers, LLC



REDWAY W&WW CAPACITY ANALYSES 8/15/2014, Page 17

Figure 10. 300,000 Gallon Single Loop Oxidation Ditch

The bacteria suspended in the oxidation ditch (mixed liquor suspended solids (MLSS)) are settled out by gravity
in a single, 36-ft diameter secondary clarifier. The biomass that settles to the bottom of the clarifier is collected
by sludge scrapers and routed to a sludge sump in the bottom of the clarifier. To ensure enough bacteria are
available to consume the BOD and ammonia in the oxidation ditch, a portion of the sludge settled in the
secondary clarifier must be returned to the oxidation ditch from the secondary clarifiers (returned activated
sludge or RAS). Excess biomass is slowly removed from the system and is termed waste activated sludge (WAS).
The WAS is wasted to a circular sludge thickener for thickening and then drained to sludge drying beds for
subsequent dewatering and land disposal on RCSD property to the west of the WWTP.

An effluent weir on the oxidation ditch outlet can be raised or lowered to increase or decrease the depth of the
brush aerator’s submergence, which will correspondingly increase or decrease the amount of oxygen
transferred to the mixed liquor. At the middle of the weir’s adjustment range the sidewall depth of the oxidation
ditch is 8 ft and the volume of the ditch is 300,000 gallons. For the purposes of estimating peak treatment
capacity of the oxidation ditch, it was assumed that the weir is at its highest level and therefore the aerator is at
its maximum submergence. However, grit build-up in oxidation ditches of this type are typically significant, so
the total reactor volume was held at 300,000 gallons to account for both a raised weir level and some
accumulation of grit in the ditch. Grit should be periodically removed from the oxidation ditch or it will decrease
the viable volume of the ditch.

Aeration is provided by a single 25 horsepower (hp) horizontal-rotor surface brush aerator. The aerator is the
Magna Brush Rotor from Lakeside Equipment Corporation. Lakeside Equipment Company claims that the
standard aeration efficiency for the brush aerator unit is 3.3 Ib O,/hp/hr. This was derated to 2.4 b O,/hp/hr to
account for the differences between the vendor’s test conditions and the Redway WWTF oxidation ditch, and
for efficiency losses in the unit itself due to wear and tear. 2.4 Ib O,/hp/hr at 25 hp equates to a maximum
standard oxygen transfer rate (aeration capacity) of 60 Ib O,/hr. Determination of the exact oxygen transfer
capacity of the aerator would require extensive on-site testing.

The 36-ft diameter center-feed, inboard launder secondary clarifier has a sidewall depth of 12 ft. The activated
sludge from the secondary clarifier can be returned to the oxidation ditch using RAS pumps. There are two
centrifugal RAS pumps, each with a maximum capacity of 275 gpm (0.4 mgd). The pumps can be run in parallel

Water Works Engineers, LLC



REDWAY W&WW CAPACITY ANALYSES 8/15/2014, Page 18

with a total capacity of approximately 450 gpm (0.65 mgd). There is a single progressing cavity WAS transfer
pump with a maximum capacity of 50 gpm, which pumps waste sludge from the secondary clarifier underflow to
the WAS Thickener. A single TWAS pump pumps thickened sludge from the thickener underflow to the sludge
drying beds. This pump is also a progressing cavity type with a maximum capacity of 50 gpm. All four (2 RAS, 1
WAS Transfer and 1 Thickened WAS) pumps have variable speed drives.

=, M '— N S

l‘?

- —h“:u AT

Figure 11. 36 Foot Diameter Secondary Clariﬁe.r

The Redway WWTF oxidation ditch was designed as an extended-aeration system. Extended air systems utilize a
long (> 15 days) solids retention time (SRT)and relatively high mixed liquor suspended solids (MLSS)
concentration. This design enables stable operation even in the face of the relatively broad fluctuations in raw
wastewater quantity and quality common in smaller communities such as Redway.

Oxidation Ditches also inherently employ a very high internal recycle flow rate, brought about by the closed loop
configuration. An internal recycle flow of approximately 85 mgd was used to analyze the Redway oxidation
ditch. This was estimated using the cross-sectional area of the ditch (132 ft*) and the typical minimum design
velocity for oxidation ditch systems of 1.0 ft/sec, which is required to maintain the mixed liquor suspended
solids in suspension.

Return Activated Sludge (RAS) is returned to the head of the oxidation ditch at a rate set and periodically
adjusted as necessary by the operations staff. WAS pumping is monitored to maintain a target MLSS
concentration and SRT in the oxidation ditch. Table 14 compiles the most critical characteristics of the Redway
WWTF oxidation ditch for the purposes of determining its capacity.

Water Works Engineers, LLC



REDWAY W&WW CAPACITY ANALYSES 8/15/2014, Page 19

Table 14. Redway WWTF Secondary Process Description

Parameter Value Notes

Volume 300,000 gal Nominal, depends on effluent weir level and

Sidewater Depth 8-ft amount of grit buildup

Channel Width 16.5-ft 16.5-ft

Solids Retention Time >20 days Operators currently utilize a very long SRT

Mixed Liquor Suspended Solids 2,000 to 6,000 mg/L (> 40 days) and very high MLSS (> 7,000 mg/L)

2,000 to 6,000 mg/L

Internal Recycle Rate 85 mgd Estimate

Brush Aerator Horsepower 25 hp 25 hp is motor size, actual input horsepower
depends on submergence of brushes

Maximum Aeration Capacity 60 Ib/day 60 Ib/day

Secondary Clarifier Surface Area 1,018 ft’ N/A

RAS Pumps (2) 275 gpm VFD N/A

WAS Pump (1) 50 gpm VFD N/A

TWAS Pump 50 gpm VFD N/A

3.3.2.3. Existing WWTP Capacity Analysis

Secondary Treatment Capacity

The treatment capacity of secondary treatment systems should be evaluated against maximum month flows,
since NPDES discharge permits limit publicly owned treatment works on average monthly concentrations for
BODs, TSS and ammonia. Based on the expectation that the North Coast Regional Water Quality Control Board
will enforce a 10 mg/L total nitrate limit in the next NPDES permit, the capacity of the Redway WWTP has been
evaluated against achievement of this effluent quality.

It appears that the original designers sized the ditch based on volumetric organic loading rate (8 Ib/1,000 ft3).
This is a very simple metric used in the past to size oxidation ditches where nitrogen removal was not a
significant concern. 8 Ibs BODs/1,000 ft* is a very conservative value. Some oxidation ditches are designed for
loading rates as high as 20 lbs BODs/1,000 ft>. At the current approximate maximum month BODs loading rate of
537 Ib/day (see Table 11) and assuming an oxidation ditch volume of 300,000 gallons, the volumetric loading
rate is currently 13.4 Ibs BODs/1,000 ft>. However, these simple volumetric loading rate, rules-of-thumb design
guidelines have limited utility when examining the capacity of an existing oxidation ditch, or when designing a